
Plant Spotlight: Town 
of Jupiter 
Author: Paul Juruzak, Plant Facility Manager

The Town of Jupiter Water Utilities Treatment Facility consists 
of three treatment systems including nanofiltration (membrane 
softening), ion exchange and reverse osmosis for a combined total 
of 30 MGD of treatment capacity. All three systems are located at 
the Town’s singular water plant site and each produce finish water 
that flows to a common clear well for blending before distribution. 
With the addition of the nanofiltration plant in late 2010, the Town’s 
water plant produces exceptional drinking water and will meet all 
regulatory requirements for the foreseeable future. 

The 14.5 MGD nanofiltration plant and the 1.8 MGD ion 
exchange plant are supplied by 51 wells that obtain fresh water 
from the surficial aquifer. These wells vary in depth from 150 to 
200 feet below land surface. The reverse osmosis plant is supplied 
by much deeper wells, completed between 1,200- and 1,600-feet 
depth in the brackish Upper Floridan Aquifer. Jupiter was one of 
the first utilities in the country to fully employ these best available 
treatment technologies to achieve its water supply and quality 
needs.

The nanofiltration system is very similar to the Town’s reverse 
osmosis desalination facility whereby its membrane process 
separates contaminants from the raw water to yield a product 
which greatly exceeds all drinking water standards and is very 
aesthetically pleasing with little to no color. Jupiter’s nanofiltration 
process design is the first of its kind in the world to employ an 
innovative approach to reduce treatment energy consumption. 
Jupiter’s “split-feed” nanofiltration process design has resulted in 
a 15% reduction in energy requirements compared to conventional 
designs. This exemplifies the Utility’s continuing commitment to 
innovation, efficiency and respect for the environment.

Continued on page 3 >

Nanofiltration Plant

Jupitar Water Treatment Plant

Jupitar Water Treatment Plant



Message From The President
Hello SEDA Members, 
 
It is an honor to be elected to serve as the President of SEDA for the upcoming year.  I look forward to leading this Board as we continue to work to improve the Organization for the benefit of our membership.

I’d also like to welcome the two newest board members, Dave MacNevin and Jack Reed.  They will be joining our returning board members James Andersen, Jason Bailey, Chris Ballard, Amanda Barnes, Karla Berroteran, Laura Gallindo, Jarrett Kinslow, David Laliberte, Lance Littrell, Mo Malki, Michael Spaetzel and Pierre Vignier.

Both the MOC and Tech Transfer committees are working hard to schedule MOC schools and workshops throughout our entire Southeast territory so that our membership can continue to have the best training available to them when needed.  Please continue to check the event calendar on the SEDA  website and SEDA app for the latest information on upcoming events as they are scheduled.

If you are interested in serving on a committee, hosting a MOC school, Technology Transfer workshop, or teaching a course, please reach out to me or one of the board members.        
          Sincerely,

        
  
            Ronald J Castle II, PE            Harn R/O Systems, Inc.

hazenandsawyer.com

David M. Laliberte
919.833.7152

dlaliberte@hazenandsawyer.com



Jarrett Kinslow, PE
At-Large 
Program

Amanda Barnes, PE
Div 1

Newsletter

Ronald Castle, PE
President

Jason Bailey
Treasurer

Laura Gallindo
Vice President 

Website/Mobile App

Michael Spaetzel
Div 1 

Bylaws policy / Newsletter

David Laliberte, PE
Div 2

Program

Jack Reed
Div 1
MOC

Lance Littrell, PE
Div 2

Program

Pierre Vignier
Div 1

Legislative

Chris Ballard, PE
At-Large

Legislative/MOC

James Andersen, PG
Div 2

Membership / Newsletter / Awards

2019-2020 SEDA Board of Directors

Mo Malki
At-Large

Awards MOC

Karla Berroteran
Secretary

Technical Transfer

Dave E. MacNevin, PhD, PE
Div 2



< continued from cover

14.5 MGD Nanofiltration Trains

In 1988 the Town embarked on an initiative to conserve 
the fresh water supply, reduce the threat of salt water 
intrusion and provide a water quality to meet future 
regulatory requirements.  Test wells were drilled into the 
brackish Upper Floridan Aquifer and pilot studies were 
conducted using various RO membranes. Today, the 13.7 
MGD reverse osmosis (RO) plant is supplied by twelve 
brackish wells which obtain water from the upper Floridan 
Aquifer. These wells are approximately 1600 feet deep and 
16 inches in diameter and are equipped with horizontal end 
suction pumps. The water from these wells is delivered to 
the RO plant through a 24” HDPE raw waterman.

At the RO plant the raw water is pre-treated with a 
scale inhibitor and then filtered by ten horizontal nominal 
5 micron filter units. The pre-treated water is then delivered 
to eight 1.5 MGD reverse osmosis trains and one 1.7 MGD 
train all fed by nine high pressure pumps which boosts the 
pressure to between 200 to 260 psi depending on the specific 
membrane loaded in the treatment trains.

The early 1988 RO plant included four 1.5 MGD 
treatment trains that initially utilized Hydranautics CPA2 
membranes. These membranes required 260 psi of feed 
pressure to recover 75% of the feed water supplied to the 
trains. These membranes rejected 98% of the salt in the 
feed water. Due to excellent quality of the feed water these 
membranes operated for 18 years, well beyond industry 
standards.

In 1997 four new 1.5 MGD treatment trains were added 
and equipped with more efficient Hydranautics ESPA 2 
Membranes. These membranes required between 180 
and 200 psi of feed pressure at 75% recovery and 98% 
salt rejection.  These were also the first of the Town’s RO 
membranes to utilize inter-stage energy recovery turbines. 
The turbines recover the energy from the concentrate stream 
and use it to boost the pressure to the second stage which 
allows for lower feed water pressures in the first stage.

In 2006, the original four trains (from 1988) were 
retrofitted with Dow Filmtec BW30LE-440/XLE-440 
membranes to create a hybrid system including the addition 
of inter-stage turbines. Also, at the same time a ninth train 
was constructed and loaded with the same Dow Filmtec 
membranes and its capacity was and still is 1.7 MGD.

Surficial Aquifer Well

Floridan Aquifer Well



To stabilize the aggressive RO permeate, a 1.8 MGD 
Ion Exchange Plant was constructed in 1999. This plant 
consists of four 8-feet diameter vessels which contain an 
anion exchange resin to remove organic carbon and color 
from water produced from the surficial aquifer wellfield. The 
ion exchange process removes color, retains the carbonate 
alkalinity and reduces the overall caustic dosage required to 
stabilize the RO permeate. This innovation not only reduces 
treatment costs but improves the overall quality of the water 
delivered to the customer.

In 2016 all Hydranautics ESPA 2 membranes were 
replaced with Dow/Filmtec Eco-Pro 440 membranes. 

The raw Floridan Aquifer water has approximately 3 
ppm of dissolved hydrogen sulfide.  To remove the H2S, the 
permeate from the nine trains is acidified to lower the pH and 
sent to three packed tower degassifiers. Chlorine is added at 
the bottom of the degassifier for disinfection. The permeate 
gravity flows to a common clear well where ammonia is 
added to produce chloramines.

The Town uses a brackish tidal portion of the nearby C-18 canal for RO concentrate disposal.  Before the concentrate is 
released, it is acidified to lower the pH, pumped to two degassifiers to remove hydrogen sulfide and add dissolved oxygen. 

The sulfide liberated during the scrubbing processes is treated on site through two ARI Mobile Bed Absorbers which 
uses a chelated iron solution. Jupiter was the first to use this technology for potable water treatment which provides a cost-
effective means of achieving odor control. In 2007, a chlorine and caustic scrubber system was also added to the concentrate 
disposal system for redundancy.

The Town has multiple ground storage tanks with a total capacity of 29.5 MGD and a finished water, high service 
pumping capacity including 19 pumps with a total rated capacity of 57,500 gallons per minute (82.8 MGD). 

Our commitment to utilizing cutting edge technology has led to the ability to keep operating and maintenance costs low 
while preserving Florida’s fresh water resources. These strategic goals have resulted in our facility receiving over 50 awards 
in the last three decades. Most recently, the SEDA 2019 Outstanding Membrane Plant Award for Large Facilities and the 
AWWA/AMTA 2019 Membrane Facility of the Year Award.

1988 RO Train

Ion Exchange Plant 



On June 25th, 2019, the City of Clearwater hosted a SEDA technical transfer workshop entitled Feed water Supply and 
Pretreatment, at the reverse osmosis (RO) Plant#2.  A total of 17 participants attended the event. The class was taught by four 
instructors:  Cathleen Jonas and Jim Dozier (HSW Engineering, Inc.), Skip Beach (R.C. Beach & Assoc. Inc.), and Katherine 
Lee (SafBon Water Technology, Inc.). Sponsors for the workshop were Safbon Water Technology, JLA Geosciences, and RC 
Beach Associates, Inc. 

 
Cathleen Jonas started the morning session with an explanation of the occurrence of brackish water zones in aquifers and 

the process for developing a brackish water wellfield as source water for a reverse osmosis municipal water supply.  She 
reviewed the importance of wellfield modeling in selecting well locations, and the importance of well field maintenance once 
the wells are placed into service to ensure wellfield health and longevity.  Jim Dozier reviewed techniques for characterizing the 
hydrology of brackish water zones and obtaining a vertical water quality profile to determine the brackish water zone. He also 
covered examples of other programs that can be used in conjunction with groundwater modeling to guide wellfield operational 
strategies for maintaining source water quality within its desired salinity range. Skip Beach gave an overview of the basics of 
vertical turbine pumps, construction and operation. He explained design features and critical elements to consider when sizing 
and selecting a vertical turbine pump along with different motor classifications and their proper application. He reviewed proper 
installation techniques and start-up and testing, as well as monitoring and recommended maintenance practices. After lunch, 
Katherine Lee discussed the basics of ultrafiltration and outlined pertinent topics for the proper design and maintenance of 
ultrafiltration pretreatment system. She reviewed applications of ultrafiltration in drinking water and industrial water, cleaning 
process analysis and interpretation of trending data, troubleshooting and membrane integrity monitoring. Following the 
classroom training, the workshop attendees were then taken on a tour of City of Clearwater’s RO Plant#2 given by, Glen Daniel, 
Chief Operator.

Technical Transfer Workshop Review
Author: Karla Berroteran-Castellon, Water Treatment Plant Superintendent, Village of Wellington, Tech Transfer Comm Chair

Water Suppy Tech Transfer

City of Clearwater Plant Tour

City of Clearwater classroom



On August 6th, 2019, a technical transfer workshop 
entitled Membrane Autopsy was hosted by American Water 
Chemicals (AWC) at their Plant City, Florida location. A total 
of 15 participants attended the one day event. The class was 
taught by three of AWC’s experts, namely, Mo Malki, Vana 
Abbas, and Josh Utter. During the first half of the session Mo 
and Josh explained different autopsy techniques and provided 
an introduction to membrane theory, membrane calculation 
principles, normalization calculations,  and how these tools 
can be used in detecting membrane fouling, membrane scaling, 
and membrane damage.  A hands-on session by Vana and Josh 
was offered during the second half of the session. During the 